
 

 
 

 
 

 

 

The followi
in this Orde

Table 1. Di
Discharger 

Facility Nam

CIWQS Pla

Facility Add

The U.S. Env
this discharg

Table 2. Di
Discharge 

Point 

002 

Table 3. Ad
This Order w

This Order sh

This Order sh

The Discharg
Title 23, Cal
waste discha

I, Bruce H. 
true, and co
San Francis

 

 

 

 

ng discharge
er. 

ischarger In

me 

ace Number 

dress 

vironmental Pr
ge as a major di

ischarge Loc

Effluent 

Seconda
Municipa

dministrativ
was adopted by

hall become ef

hall expire on: 

ger shall file a 
ifornia Code o

arge requiremen

Wolfe, Exec
rrect copy o
co Bay Regi

TENTA

er and discha

nformation  
City of Burl

City of Burl
system  

210839 

1103 Airpor
[...]
1.  Reopener Provisions ............................................................................................................... 13 
2.  Effluent Characterization Study and Report ........................................................................... 13 
3.  Best Management Practices and Pollutant Minimization Program ........................................ 14 
4.  Special Provisions for POTWs ............................................................................................... 17 
5.  Other Special Provisions ......................................................................................................... 19 

VII.Compliance Determination ..................................................................................................................... 23 
 

 
Tables 

Table 1. Discharger Information ..................................................................................................................... 1 
Table 2. Discharge Location ............................................................................................................................ 1 
Table 3. Administrative Information ............................................................................................................... 1 
Table 4. Facility Information ........................................................................................................................... 3 
Table 5. Basin Plan Beneficial Uses ................................................................................................................ 6 
Table 6. Conventional and Non-Conventional Pollutant Effluent Limitations ............................................... 9 
Table 7. Toxic Pollutant Effluent Limitations ............................................................................................... 10 
Table 9. Specific Tasks to Reduce Blending ................................................................................................. 19 
Table 10. Copper Action Plan ....................................................................................................................... 21 
Table 11. Cyanide Action Plan ...................................................................................................................... 22 
 

Attachments 

Attachment A – Definitions ......................................................................................................................... A-1 
Attachment B – Facility Map ...................................................................................................................... B-1 
Attachment C – Process Flow Diagram ...................................................................................................... C-1 
Attachment D – Federal Standard Provisions ............................................................................................. D-1 
Attachment E – Monitoring and Reporting Program (MRP) ...................................................................... E-1 
Attachment F – Fact Sheet .......................................................................................................................... F-1 
Attachment G – Regional Standard Provisions and Monitoring and Reporting Program .......................... G-1 
Attachment H – Pretreatment Requirements ............................................................................................... H-1 



City of Burlingame and North Bayside System Unit   ORDER NO. R2-2013-XXXX  
 NPDES NO. CA0037788 
 

  3 

 
I. FACILITY INFORMATION 

The following facility is subject to the waste discharge requirements set forth in this Order: 

 Table 4. Facility Information 
Discharger City of Burlingame and North Bayside System Unit  

Facility Name 
City of Burlingame Wastewater Treatment Facility and its wastewater 
collection system 

Facility Address 1103 Airport Boulevard, Burlingame, CA 94010, San Mateo County  

CIWQS Place Number 210839 

Facility Contact, Title, and 
Phone 

William E. Toci  
Plant Manager 
(650) 342-3727 
william.toci@veoliawaterna.com 

Mailing Address 501 Primrose Road, Burlingame, CA 94010, San Mateo County  

Facility Type Publicly Owned Treatment Works 

Facility Design Flow 
5.5 million gallons per day (MGD) (average dry weather design flow) 
16 MGD (peak wet weather flow) 

Service Area 
City of Burlingame, Town of Hillsborough, and Burlingame Hills Sewer 
Maintenance District 

Service Population Approximately 37,000 

 
II. FINDINGS 

The California Regional Water Quality Control Board, San Francisco Bay Region (hereinafter the 
Regional Water Board), finds: 

A. Background. The City of Burlingame and North Bayside System Unit (NBSU) (hereinafter the 
Discharger) are currently discharging under Regional Water Board Order No. R2-2008-0008, National 
Pollutant Discharge Elimination System (NPDES) Permit No.CA0037788, as amended by Order Nos. 
R2-2010-0054 and R2-2011-0009. The Discharger submitted a Report of Waste Discharge dated 
September 28, 2012, and applied for an NPDES permit reissuance to discharge treated wastewater 
from its wastewater treatment plant to waters of the State and the United States. The discharge is also 
currently regulated under Regional Water Board Order No. R2-2012-0096 (NPDES Permit No. 
CA0038849), which establishes requirements on mercury and polychlorinated biphenyls (PCBs) from 
wastewater discharges in the region. This Order does not affect the mercury and PCBs permit. 

For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal and 
State laws, regulations, plans, or policy are held to be equivalent to references to the Discharger herein. 

B. Facility Description and Discharge Location 

1. Facility Description. The City of Burlingame owns, and Veolia Water North America West, LLC 
under contract with the City operates, the City of Burlingame Wastewater Treatment Facility 
(hereinafter the Plant) and its associated wastewater collection system. The Plant, located south of 
the San Francisco International Airport and northeast of the City of Burlingame (see Attachment 
B), provides secondary treatment of domestic and commercial wastewater for the City of 
Burlingame, a portion of the Town of Hillsborough, and the Burlingame Hills Sewer Maintenance 



City of Burlingame and North Bayside System Unit   ORDER NO. R2-2013-XXXX  
 NPDES NO. CA0037788 
 

  4 

District. The service area population is approximately 37,000. No significant industrial users 
discharge to the Facility. 

The Plant discharges to the NBSU forcemain. From July 2009 through June 2012, the average 
monthly flow was 3.37 MGD, and the maximum daily flow was 13.15 MGD. The Plant design 
average daily dry weather flow is 5.5 MGD and the peak wet weather capacity, based on the 
engineered contractual limit for the effluent pipeline, is 16 MGD. For purposes of this Order, the 
Plant, the City of Burlingame’s collection system, and the NBSU forcemain are hereinafter 
collectively referred to as the “Facility.” 

2. Collection System. The City of Burlingame owns a collection system within the City of 
Burlingame, which consists of 100 miles of sanitary sewer lines, 4 miles of force mains, 31 miles 
of lower laterals, and 7 pump stations. The Town of Hillsborough (43 miles of sewer lines) and the 
Burlingame Hills Sewer Maintenance District (11 miles of sewer lines) are satellite collection 
system agencies; they own, operate, and maintain the sewage conveyance equipment within their 
jurisdictions. The City of Burlingame has agreements with its satellite agencies governing the 
maintenance and operations of their collection systems and their use of the Plant. All these 
collection systems are covered under the statewide General Waste Discharge Requirements for 
Sanitary Sewer Systems (Order No. 2006-0003-DWQ). The City of Burlingame’s collection 
system, being part of the Facility, is also covered by this Order.  

3. Treatment Description. Treatment processes consist of screening (two bar screens), grit removal 
(vortex-type grit remover), primary sedimentation (two primary clarifiers), secondary biological 
treatment (four aeration basins), secondary clarification (four secondary clarifiers), and chlorine 
disinfection (sodium hypochlorite). Treated wastewater is discharged (Discharge Point No. 001) to 
the NBSU forcemain where it is transported by NBSU to a facility for dechlorination prior to 
discharge to Lower San Francisco Bay (Discharge Point No. 002). The dechlorination facility is 
located at the South San Francisco and San Bruno Water Quality Control Facility, and is operated 
by its personnel for NBSU. 
 
During wet weather, primary effluent flows in excess of 13 MGD are directed to the facility’s 2.38 
million gallon (MG) on-site temporary storage units. When the storage units reach their maximum 
capacity, primary effluent flows in excess of 13 MGD are blended with secondary effluent. The 
blended effluent is disinfected and discharged to the NBSU forcemain. Such bypasses and blending 
prevent washout of microbial populations in the secondary treatment units, which are critical to 
achieving compliance with secondary treatment standards. Stored water from the temporary 
storage facilities is returned to the primary clarifier for full treatment after the influent flow 
subsides to a level protective of secondary treatment processes. 

Attachment C contains a treatment process schematic diagram.  

4. Discharge Point. Secondarily-treated wastewater is discharged at Discharge Point No. 002 to 
Lower San Francisco Bay via a submerged outfall equipped with a multi-port diffuser. The location 
of the outfall is northeast of Point San Bruno approximately 5,300 feet offshore at a depth of 
approximately 20 feet below mean lower low water.  

About once a year, when the effluent flow reaches 16.0 MGD (the engineered contractual limit for 
the NBSU pipeline), emergency discharge through a shallow water outfall occurs. The outfall, 
located approximately 0.6 miles southeast of Discharge Point No. 002, is a gated weir just off the 



City of Burlingame and North Bayside System Unit   ORDER NO. R2-2013-XXXX  
 NPDES NO. CA0037788 
 

  5 

final clarifier. Effluent discharged through the emergency outfall is fully treated (primary and 
secondary), disinfected, and dechlorinated (sodium bisulfite). These bypasses of the deep water 
outfall are subject to Discharge Prohibition III.C and Attachment D section I.G of this Order.  

5. Biosolids Management. Primary sludge is treated via gravity sludge thickening, and secondary 
sludge is thickened via a gravity belt thickener. Thickened sludge is fed to two anaerobic digesters 
and is dewatered by a belt filter press. Dewatered sludge is trucked to either composting sites, land 
application sites, or landfills for disposal. Trucking and disposal of biosolids is managed under 
contract by Synagro Technologies, Inc. (Suisun City). 

6. Stormwater Discharge. Most stormwater captured within the Plant’s storm drain system is 
directed to the headworks. The remaining storm drains are not connected to the headworks. The 
Discharger is covered under the State Water Board’s statewide industrial stormwater NPDES 
permit (NPDES General Permit No. CAS000001) for stormwater runoff from the parts of the Plant 
that do not drain to the headworks. 

C. Legal Authorities. This Order is issued pursuant to Clean Water Act (CWA) section 402 and 
implementing regulations adopted by USEPA, and California Water Code (CWC) chapter 5.5, 
division 7, commencing with section 13370. It serves as an NPDES permit for point source discharges 
from the Plant to surface waters. This Order also serves as waste discharge requirements pursuant to 
CWC article 4, chapter 4, division 7, commencing with section 13260. 

D. Background and Rationale for Requirements. The Regional Water Board developed the 
requirements in this Order based on information submitted with the application, through monitoring 
and reporting program data, and other available information. The Fact Sheet (Attachment F), which 
contains background information and rationale for requirements of the Order, is hereby incorporated 
into this Order and constitutes part of the findings for this Order. Attachments A through E, G, and H, 
are also incorporated into this Order. 

E. California Environmental Quality Act (CEQA). Under CWC section 13389, this action to reissue 
an NPDES permit is exempt from Chapter 3 of CEQA. 

F. Technology-Based Effluent Limitations. CWA section 301(b) and NPDES regulations at Title 40 of 
the Code of Federal Regulations section 122.44 (40 CFR 122.44) require that permits include 
conditions meeting applicable technology-based requirements at minimum, and any more stringent 
effluent limitations necessary to meet applicable water quality standards. The discharge authorized by 
this Order must meet minimum federal technology-based requirements based on Secondary Treatment 
Standards at 40 CFR 133. Further discussion of the technology-based effluent limitations is included in 
the Fact Sheet.  

G. Water Quality-Based Effluent Limitations (WQBELs). CWA section 301(b) and 40 CFR 122.44(d) 
require that permits include limitations more stringent than applicable federal technology-based 
requirements where necessary to achieve applicable water quality standards. NPDES regulations at 
40 CFR 122.44(d)(1)(i) mandate that permits include effluent limitations for all pollutants that are or 
may be discharged at levels that have the reasonable potential to cause or contribute to an exceedance 
of a water quality standard, including numeric and narrative objectives within a standard. Where 
reasonable potential has been established for a pollutant, but there is no numeric criterion or objective 
for the pollutant, WQBELs must be established using (1) USEPA criteria guidance under CWA section 
304(a), supplemented where necessary by other relevant information; (2) an indicator parameter for the 



City of Burlingame and North Bayside System Unit   ORDER NO. R2-2013-XXXX  
 NPDES NO. CA0037788 
 

  6 

pollutant of concern; or (3) a calculated numeric water quality criterion (WQC), such as a proposed 
state WQC or policy interpreting the state’s narrative WQC, supplemented with other relevant 
information, as provided in 40 CFR 122.44(d)(1)(vi).  

H. Water Quality Control Plan. The Water Quality Control Plan for the San Francisco Bay Basin 
(hereinafter the Basin Plan) is the Regional Water Board’s master water quality control planning 
document. It designates beneficial uses and water quality objectives for waters of the State, including 
surface and groundwater. It also includes implementation programs to achieve water quality objectives. 
The Basin Plan was duly adopted by the Regional Water Board and approved by the State Water 
Board, the Office of Administrative Law, and USEPA. Requirements of this Order implement the 
Basin Plan. The Basin Plan lists the following beneficial uses for Lower San Francisco Bay.  

Table 5. Basin Plan Beneficial Uses 

Receiving Water Name Beneficial Uses  

Lower San Francisco Bay 

Industrial Service Supply (IND) 
Commercial, and Sport Fishing (COMM) 
Shellfish Harvesting (SHELL) 
Estuarine Habitat (EST) 
Fish Migration (MIGR) 
Preservation of Rare and Endangered Species (RARE) 
Fish Spawning (SPWN) 
Wildlife Habitat (WILD)  
Water Contact Recreation (REC1)  
Non-Contact Water Recreation (REC2)  
Navigation (NAV) 

 
The State Water Board’s Water Quality Control Plan for Enclosed Bays and Estuaries—Part 1, 
Sediment Quality became effective on August 25, 2009. This plan supersedes other narrative 
sediment quality objectives and establishes new sediment quality objectives and related 
implementation provisions for specifically-defined sediments in most bays and estuaries. 

 
I. National Toxics Rule (NTR) and California Toxics Rule (CTR). USEPA adopted the NTR on 

December 22, 1992, and later amended it on May 4, 1995, and November 9, 1999. About 40 criteria in 